PARTS BULLETIN

November 13, 2009

Bulletin No: JC-022-09

Product Type: Full Size ZT200 Series

Issue: Due to request from dealers we are now offering as individual components the shock absorber
for the Full Suspension Seat as well as the Wheel Lug bolt for all 4 lug full size ZT units

Parts Involved: See illustration pages following for clarification:
= Shock Absorber Kit, 4164804 List @ $77.12
* Wheel Lug Bolt, 4159281-005 List @ $3.16

Warranty: In the event of warranty on assemblies that featured these parts, we want you to use
these components as opposed to the entire subassembly.

If you have any questions, please contact the Schiller Grounds Care, Inc. Customer Service
Department at 920-699-2000.
This bulletin is relevant to the departments shown below. Please circulate as appropriate.

SERVICE WARRANTY SALES PARTS
X X X

Schiller Grounds Care, Inc.
One BOB-CAT Lane, P.O. Box 469
Johnson Creek, WI 53038
Phone: 920.699.2000 Fax: 920.699.6836



SUSPENSION SEAT (Complete kit 970298) COMPONENTS FOR ALL FULL SIZE ZT UNITS

28
Ref # 28 -
970363 Spring & Saddle
kit includes all the lift
components EXCEPT the
shock absorber.
1 Spring
2 Pivot Block strap
2 Pivot block
4 screws
1 Spring Saddle
2 Saddle Bushings
2 Springs
2 Spring Arm Bearing

= BRACKET ON
17" 23 22 ENGINE DECK
WELDMENT



Ref # Part Number Qty Description

1 4122479 1 SEAT-SUSPENSION

2 4122479-01 1 CUSHION-SEAT BACK

3 4122479-02 1 CUSHION-SEAT BOTTOM
4 4122479-03 1 SLIDE RAIL-ADJUSTER

5 4122479-04 1 SLIDE RAIL-SLAVE

6 4122479-05 1 SKIRT-SEAT ASSY

7 4122479-06 3 CLIP-SMALL XMAS TREE
8 4122479-07 4 CLIP-LARGE XMAS TREE
9 4122479-08 1 ASSY-CABLE

10 4122479-09 1 BACK PANEL-SEAT

1 4124009 1 SWITCH-SEAT NO

12 4122481 1 ARMREST-RH

13 4122480 1 ARMREST-LH

14 64123-68 4 BOLT-HEX 5/16-18X1

15 64123-54 4 BOLT, 5/16-18X3/4 HEX
16 4121386.7 1 PLATE-SEAT

17 64141-6 4 NUT-WLF 5/16-18

18 4143068 1 WIRE-SEAT SWITCH

19 33138-09 2 PIN-CLEVIS GRVD

20 64144-30 2 SNAP RING

21 38371-01 4 BRG-NYLINER 3/8

22 48228A 2 CABLE CLIP-INSULATED
23 64152-23 2 SCREW 1/4-20X3/8

24 970162 ATT-ROPS

25 2208260 1 S-SEAT BELT

26 2720975-07 2 SPACER-NYLON 3/8"

27 2720975-09 2 SPACER-NYLON 1/4"

28 970363 1 KIT-SPRING & SADDLE
29 4164804 1 Kit - Shock absorber (includes mounting bolts & nuts)
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PART NUMBER DESCRIPTION QTY
4159281-001 Backing Plate with Brake Pads
4159281-002 Brake Drum

4159281-003
4159281-004

Screw for back plate
Wheel Hub with studs
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4159281-005
4159281

Wheel Stud 1/2-20
Complete Assembly
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